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SOIL TEST RESULTS

SAMPLE DEPTH AASHTO % BY WEIGHT % PASSING (SIEVES) | % %
No, | OFFSET | STATION | pomppvar cass, || P [COAND[FoaND| ST | CLAY | 10 | 40 | 200 |MOISTURE| ORGANIC

5257 | CL 7720 | 0.100.95 [A7-528 (&7 |37 187 | 1i.5 | 13.5 | 565 00 | 89 | 72 - -

s 258 | oL 1220 | 200250 | A4(3 389 | 306 [ 22.3 | 209 | 26.2 | 100 | 81 | 50 - -
SS- 259 CL 11+60 0. 15-0. 30 A-2-4(0) 15| NP | 43.9 33.0 9.1 14. 1 98 76 27 - -
S5 260 | cL 17+60 | 0.30-0.60 | A66) 391201310 [ 219 | 6.9 362 100 | 84 | 50 -

Ss 261 | oL 7760 | 1.02-1. 47 | A7-667 [ 43| 16| 30.6 | 2.5 | 79.7 | 26.2 | fo0 | 80 | 52 - -
$S- 262 CL 11460 2. 54- 2, 99 A- 4( 0} 32| NP| 37.0 29. 4 21,5 12, 1 100 78 41 - -




